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TEST REPORT

Report number : JPD-TR-17223-0
Issue date : November 8, 2017

The device, as described herewith, was tested pursuant to applicable test procedure and complies with
the requirements of;

FCC Part15 Subpart C

The test results are traceable to the international or national standards.

Applicant : : KYOCERA Corporation

Equipment under test (EUT) : Mobile Phone

Model number . FA37
FCCID . JOYFA37
Date of test . September 29, 2017
Ogtobe[ 23, 24, 27, 2017
Test place . TUV SUD Zacta Ltd. Yonezawa Testing Center

5-4149-7, Hachimanpara, Yonezawa-shi,

Yamagata, 992-1128 Japan

Phone: +81-238-28-2881 Fax: +81-238-28-2888
Test results : Complied

The results in this report are applicable only to the equipment tested.

This report shall not be re-produced except in full without the written approval of TUV SUD Zacta Ltd.
This test report must not be used by the client to claim product certification, approval, or endorsement
by NVLAP, NIST, ILAC-MRA, or any agency of the federal government.

Tested by ; :‘Zap/a/ym/ ,/ié(//(d/ / //2/&7@ Air—

Tadahiro Seino Chiaki Kanno

Tested by : % +’\J (Y\/B\/U\/L/h’{( I

Taiki Watanabe
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Hiroaki Suzuki
Lab Manager of RF Lab
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1. Summary of Test

1.1 Purpose of test

It is the original test in order to verify conformance to FCC Part 15 Subpart C.

1.2 Standards

CFR47 FCC Part 15 Subpart C

1.2.1 Test Methods

ANSI C63.10-2013, KDB 558074 D01 DTS Meas Guidance v04

1.2.2 Deviation from standards

None

1.3 List of applied test to the EUT

Test items

Secti Test items Condition Result

ection

15.247(3)(2) (%‘SI;; I)BandW|dth / Occupied Bandwidth Conducted PASS

15.247(b)(3) rl\)/loavi;:er?um conducted (average) output Conducted PASS

15.247(d) Bar)d I_Edge Compliance of RF Conducted Conducted PASS
Emissions

15.247(d)

15.205 Spurious Emissions Clé)g;:(t:é?jd PASS

15.209

15.247(d)

15.205 Restricted Bands of Operation Radiated PASS

15.209

15.247(e) Transmitter Power Spectral Density Conducted PASS

15.207 AC Power Line Conducted Emissions Conducted PASS

1.3.1 Test set up

Table-Top

1.4 Modification to the EUT by laboratory

None

TOV SUD Zacta Ltd. Report number: JPD-TR-17223-0
Test Report Rev.FCC-C3.1 FCC ID: JOYFA37
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2. Equipment Under Test

2.1 General Description of equipment

EUT is the Mobile Phone.

2.2 EUT information

Applicant

Equipment under test

Trade name
Model number
Serial number
EUT condition
Power ratings
Size

Environment

Terminal limitation

RF Specification
Protocol

Frequency range

Number of RF
Channels
Modulation type

Data rate

Channel separation

Output power

Antenna type

Antenna gain

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

KYOCERA Corporation

Yokohama Office 2-1-1 Kagahara, Tsuzuki-ku Yokohama-shi, Kanagawa,
Japan

Phone: +81-45-943-6253 Fax: +81-45-943-6314
Mobile Phone

Kyocera

FA37

N/A

Pre-Production

Battery: DC 3.8V

(W)51.3x (D) 17.9 x (H) 113.4 mm

Indoor and Outdoor use

-20°Cto 60°C

IEEE802.11b, IEEE802.11g, IEEE802.11n (HT20)

IEEE802.11b /11g/11n (HT20): 2412MHz-2462MHz

11 Channels

IEEE802.11b: DSSS (DBPSK, DQPSK, CCK)

IEEE802.11g / n (HT20) : OFDM (BPSK, QPSK, 16QAM, 64QAM)
IEEE802.11b: 1, 2, 5.5, 11Mbps

IEEE802.11g: 6, 9, 12, 18, 24, 36, 48, 54Mbps

IEEE802.11n (HT20 LGI): 6.5, 13, 19.5, 26, 39, 52, 58.5, 65Mbps
IEEE802.11n (HT20 SGI): 7.2, 14.4, 21.7, 28.9, 43.3, 57.8, 65, 72.2Mbps

5MHz
55.937mW (IEEE802.11b)
132.099mW (IEEE802.11g)
131.917mW (IEEE802.11n: HT20)

Internal antenna

2.8dBi

Report number: JPD-TR-17223-0
FCC ID: JOYFA37
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2.3 Variation of the family model(s)

Not applicable

2.4 Operating channels and frequencies

Channel Frequency [MHZ]
2412
2417
2422
2427
2432
2437
2442
2447
2452
2457
2462

OO N[OOI~ WIN|F

=
o

[EEN
=

2.5 Operating mode

The EUT had been tested under operating condition.
There are three channels have been tested as following:

Tested Channel Frequency [MHZ]
Low 2412
Middle 2437
High 2462

The pre-test has been conducted to determine the worst-case mode from all possible combinations between
available modulations, data rates.

Tested Channel Modulation Type Data Rate
Low, Middle, High IEEE802.11b: DSSS 1Mbps
Low, Middle, High IEEE802.11g: OFDM 6Mbps
Low, Middle, High IEEE802.11n (HT20 LGI): OFDM MCSO0 (6.5Mbps)

The field strength of spurious emissions was measured at each position of all three axis X, Y and Z to compare
the level, and the maximum noise.
The worst emission was found in X axis and the worst case recorded.

TOV SUD Zacta Ltd. Report number: JPD-TR-17223-0
Test Report Rev.FCC-C3.1 FCC ID: JOYFA37



Page 7 of 73

Zacta

2.6 Operating flow

[Tx mode]
i) Test program setup to the DM tool
ii) Select a Test mode
[[EEE802.11b, IEEE802.11g. IEEE802.11n (HT20)]
Operating frequency: Channel Low: 2412MHz, Channel Middle: 2437MHz, Channel High: 2462MHz

i) Start test mode

[Rx mode]
i) Test program setup to the DM tool
ii) Select a Test mode
[[EEE802.11b, IEEE802.11g. IEEE802.11n (HT20)]
Operating frequency: Channel Low: 2412MHz, Channel Middle: 2437MHz, Channel High: 2462MHz

i) Start test mode

TOV SUD Zacta Ltd. Report number: JPD-TR-17223-0
Test Report Rev.FCC-C3.1 FCC ID: JOYFA37
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3. Configuration of equipment

3.1 Equipment(s) used

No. Equipment Company Model No. Serial No. FCCID/DoC | Comment
1 | Mobile Phone KYOCERA FA37 N/A JOYFA37 EUT
2 | AC Adapter au N/A N/A N/A *

*. AC power line Conducted Emission Test.

3.2 Cable(s) used

No. Cable Length[m] Shield Connector Comment
a | Micro USB cable (for AC Adapter) 1.0 Yes Metal *
*. AC power line Conducted Emission Test.

3.3 System configuration

1. Mobile Phone
(EUT)

& 2. AC Adapter AC 120V
60Hz

micro USB

Notel: Numbers assigned to equipment or cables on this diagram correspond to the list in “3.1 Equipment(s) used” and “3.2 Cable(s) used".

TOV SUD Zacta Ltd. Report number: JPD-TR-17223-0
Test Report Rev.FCC-C3.1 FCC ID: JOYFA37
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4. DTS Bandwidth / Occupied Bandwidth (99%)

4.1 Measurement procedure
[FCC 15.247(a)(2), KDB 558074 D01 v04, Section 8.2]

The bandwidth at 6dB down from the highest inband spectral density is measured with a spectrum analyzer
connected to the antenna terminal, while EUT is operating in transmission mode at the appropriate center
frequency.

The spectrum analyzer is set to;
a) RBW = 100kHz.

b) VBW = 3 x RBW.

c) Sweep time = auto-couple.
d) Detector = peak.

e) Trace mode = max hold.

- Test configuration

Spectrum
EUT Attenuator Analyzer
Coaxial cable
4.2 Limit
The minimum permissible 6dB bandwidth is 500kHz.
4.3 Measurement result
Date September 29, 2017
Temperature 231 [C]
Humidity . 58.2 [%] Test engineer
Test place Shielded room No.4 Chiaki Kanno

[IEEES02.11b. IEEE802.11g. IEEE802.11n (HT20)]

DTS Bandwidth [MHZ]
Channel Frequency [MHZ]
IEEE802.11b IEEE802.11g 'EE(EH%%)“”
Low 2412 9.592 16.388 17.584
Middle 2437 10.059 16.440 17.627
High 2462 10.069 16.387 17.619
Occupied Bandwidth (99%) [MHZ]
Channel Frequency [MHZ]
IEEE802.11b IEEE802.11g 'EE(EHBTOZ%)“”
Low 2412 14.019 16.513 17.675
Middle 2437 14.090 16.593 17.732
High 2462 14.016 16.513 17.705

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-17223-0

FCC ID: JOYFA37
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4.4 Trace data
[IEEE802.11b]

Channel Low

Fef 1@ dBm Atten 26 dB
P eak
Lag
i Pl | Foh et .
B/ M%ﬂ 7 . M@M
/ A\

R RIS
Larw
ML 52
Center 2.412 00 GHz Span 30 MHz
#Res BH 106 kHz #UEH 300 kHz Sweep 2.867 ms (1001 pts)
Occupied Bandwidth Oce BH % Pur  99.00 7

14.8186 MHz % dB 600 B

Transmit Freq Error  -12.940 kHz
x dB Bandwidth 9.592 MHz

Channel Middle

Ref 16 dBm Atten 26 dB
#Peak
Log
i) - B NNV NN <
E/ N’W ¢ i M?M
V) A
v LT
Laf
ML 52
Center 2.437 0 GHz Span 30 MHz
kRes BH 106 kHz #UEH 300 kHz Sweep 2867 ms (1001 pts)
Occupied Bandwidth Occ BH 7 Pur 9900 7
14.0900 MHz ®dB 6.0 &
Transmit Freq Error  -5.500 kHz
% dB Bandwidth 16,659 MHz
Channel High
Fef 16 dBm Atten 20 dB
#Peak
Lag
i) L el A <
. M?w i iy M?\u
ey (Wt
RS N
Larw
Ml 52
Center 2,462 00 GHz Span 30 MHz
#Res BH 106 kHz #UEH 300 kHz Sweep 2.867 ms (1001 pts)
Occupied Bandwidth Oce BH % Pur  99.00 7
14.8157 MHz % dB 600 B
Transmit Freq Error  25.075 kHz
% dB Bandwidth 16669 MHz
TOV SUD Zacta Ltd. Report number: JPD-TR-17223-0
Test Report Rev.FCC-C3.1

FCC ID: JOYFA37
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[IEEES02.11g]

Channel Low

Agilent
Fef 1@ dBm Atten 26 dB
P eak
Lag
ig/ _??‘—JMMNWN o] wwmww<_

i

et o,
Larw
ML 52
Center 2.412 00 GHz Span 30 MHz
#Res BH 106 kHz #UEH 300 kHz Sweep 2.867 ms (1001 pts)
Occupied Bandwidth Oce BH % Pur  99.00 7

16.5133 MHz % dB 600 B

Transmit Freq Error  -24.756 kHz
x dB Bandwidth 16.385 MHz

Channel Middle

Agilent
Ref 16 dBm Atten 26 dB
#Peak
Log
e
1, B e g ¢

et Pty
Laf
Ml 52
Center 2.437 0 GHz Span 30 MHz
kRes BH 106 kHz #UEH 300 kHz Sweep 2867 ms (1001 pts)
Occupied Bandwidth Occ BH 7% Pur  99.00

16.5929 MHz ®dB 6.0 &

Transmit Freq Error  -25.635 kHz
% dB Banduidth 16.446 MHz

Channel High

Agilent
Fef 1@ dBm Atten 26 dB
#Peak
Lag
e
e/ )WMW MMNWW pi
"
- .
il
Laf
Ml 52
Center 2,462 00 GHz Span 38 MHz
#Res BH 106 kHz #UBH 300 kHz Sweep 2867 ms (1001 pts)
Occupied Bandwidth Occ BW % PWr  99.60 7
16.5126 MHz x dB 600 df
Transmit Freq Error 791423 Hz
% dB Bandwidth 16.387 MHz
TOV SUD Zacta Ltd. Report number: JPD-TR-17223-0
Test Report Rev.FCC-C3.1

FCC ID: JOYFA37



Page 12 of 73

[IEEES02.11n (HT20)]

Channel Low

Agilent

Fef 1@ dBm Atten 26 dB
P eak

Larw

ML 52
Center 2.412 08 GHz

Span 30 MHz
#Res BH 106 kHz #UEH 300 kHz Sweep 2.867 ms (1001 pts)

Occupied Bandwidth Oce BH % Pur  99.00 7
17,6747 MHz xdB 600 dF

Transmit Freq Error 24193 kHz
% dB Bandwidth 17.584 MHz

Channel Middle

Agilent
Fef 18 dBm Atten 26 dB
#Peak
Log
Lo
ey 5 ol porterlbeclinends p
o g x%
iy
ity

Laf
ML 52
Center 2.437 0 GHz Span 30 MHz
kRes BH 106 kHz #UEH 300 kHz Sweep 2867 ms (1001 pts)
Occupied Bandwidth Occ BH 7% Pur  99.00

17.7322 MHz ®dB 6.0 &
Transmit Freq Error  -21.927 kHz
x dB Bandwidth 17.627 MHz

Channel High

Agilent
Fef 1@ dBm Atten 26 dB
#Peak
Lag
e
ey 5 bt [ [ e p
7 g \\““\M
W g
Laf
Ml 52
Center 2,462 00 GHz Span 38 MHz
#Res BH 106 kHz #UBH 300 kHz Sweep 2867 ms (1001 pts)
Occupied Bandwidth Occ BW % PWr  99.60 7
17.7054 MHz x dB 600 df
Transmit Freq Error 4322 kHz
% dB Bandwidth 17.619 MHz
TOV SUD Zacta Ltd. Report number: JPD-TR-17223-0
Test Report Rev.FCC-C3.1

FCC ID: JOYFA37
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5. Maximum Conducted Output Power

5.1 Measurement procedure
[FCC 15.247(b)(3), KDB 558074 D01 v04, Section 9.1.3]

The peak power is measured with a power sensor connected to the antenna terminal, while EUT is operating
in transmission mode at the appropriate center frequency.

- Test configuration

Power sensor /
EUT Attenuator Power meter
Coaxial cable
5.2 Limit
IW(1000mW) or less
5.3 Measurement result
Date . September 29, 2017
Temperature : 231 [C]
Humidity . 58.2 [%] Test engineer
Test place . Shielded room No.4 Chiaki Kanno
TOV SUD Zacta Ltd. Report number: JPD-TR-17223-0

Test Report Rev.FCC-C3.1 FCC ID: JOYFA37
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[IEEE802.11b]
Battery Full
Center ) o
Reading Factor Level Output Power Limit
Channel Frequency Result
(dBm) (dB) (dBm) (mw) (mw)
(MHz)
Low 2412 6.96 10.52 17.48 55.937 =1000 PASS
Middle 2437 6.04 10.52 16.56 45.279 =1000 PASS
High 2462 6.19 10.52 16.71 46.925 =1000 PASS
[IEEE802.119]
Battery Full
Center . L.
Reading Factor Level Output Power Limit
Channel Frequency Result
(dBm) (dB) (dBm) (mw) (mw)
(MHz)
Low 2412 10.69 10.52 21.21 132.099 =1000 PASS
Middle 2437 10.06 10.52 20.58 114.393 =1000 PASS
High 2462. 10.25 10.52 20.77 119.316 =1000 PASS
[IEEE802.11n (HT20)]
Battery Full
Center ) o
Reading Factor Level Output Power Limit
Channel Frequency Result
(dBm) (dB) (dBm) (mw) (mw)
(MHz)
Low 2412 10.68 10.52 21.20 131.917 =1000 PASS
Middle 2437 10.15 10.52 20.67 116.627 =1000 PASS
High 2462 10.35 10.52 20.87 122.096 =1000 PASS
Calculation;

Reading (dBm) + Factor (dB) = Level (dBm)

10logP = Level (dBm)
P= 10(Maximum Peak Output Power / 10) (mw)

TOV SUD Zacta Ltd. Report number: JPD-TR-17223-0
Test Report Rev.FCC-C3.1 FCC ID: JOYFA37
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6. Band Edge Compliance of RF Conducted Emissions

6.1 Measurement procedure
[FCC 15.247(d), KDB 558074 DO1 v04, Section 11.0]

The Band Edge is measured with a spectrum analyzer connected to the antenna terminal, while EUT is
operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;

a) Span = Arbitrary setting. (Setting suitable for measurement.)
b) RBW = 100kHz.

c) VBW 2 3 x RBW

d) Sweep time = auto-couple.

e) Detector = peak.

f) Trace mode = max hold.

- Test configuration

Spectrum
EUT Attenuator Analyzer

Coaxial cable

6.2 Limit

In any 100kHz bandwidth outside the frequency band the radio frequency power that is produced by the
intentional radiator shall be at least 20dB below that in the 100kHz bandwidth within the band that contains
the highest level of the desired power.

TOV SUD Zacta Ltd. Report number: JPD-TR-17223-0
Test Report Rev.FCC-C3.1 FCC ID: JOYFA37
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Zacta

Date . September 29, 2017
Temperature » 231 [C]
Humidity . 58.2 [%] Test engineer
Test place . Shielded room No.4 Chiaki Kanno
|IEEE802.11b]
RF Power Band-edge Band-edge Difference
Frequency Limit
Channel Level Frequency Level Level Result
(MHz) (dBm)
(dBm) (MHz) (dBm) (dBm)
Low 2412 -4.59 2400.00 -43.15 38.56 Atleast 20dB below from peak of RF PASS
High 2462 -5.17 2487.50 -66.29 61.12 Atleast 20dB below from peak of RF PASS
|IEEE802.11g]
RF Power Band-edge Band-edge Difference
Frequency Limit
Channel Level Frequency Level Level Result
(MHz) (dBm)
(dBm) (MHz) (dBm) (dBm)
Low 2412 -8.35 2399.44 -38.65 30.30 Atleast 20dB below from peak of RF PASS
High 2462 -9.78 2483.58 -54.28 44.50 Atleast 20dB below from peak of RF PASS
IEEE802.11n (HT20)]
RF Power Band-edge Band-edge Difference
Frequency Limit
Channel Level Frequency Level Level Result
(MHz) (dBm)
(dBm) (MHz) (dBm) (dBm)
Low 2412 -8.33 2398.56 -40.55 32.22 Atleast 20dB below from peak of RF PASS
High 2462 -9.40 2484.46 -50.82 41.42 Atleast 20dB below from peak of RF PASS

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-17223-0

FCC ID: JOYFA37




6.4 Trace data
[IEEE802.11b]

Channel Low

Page 17 of 73

# Agilent
Mkrl  2.399 92 GHz
Fef 16 dBm #Atten 20 dB 44,79 dBm
#Peak
Log -
16 "
4B/ 2 Iy
7 \
o ’y
ok af -
R O A ke T
Loy ot
Wl 52
Center 2,400 A0 GHz Span 86 MHz
#Res BH 186 kHz #\BH 308 kHz Sweep 7667 ms (1081 pts)
Marker Trace Type W OAxis Amplituda
1 1y Freg 2,299 92 GHz -44,79 dEm
2 &5 Frag 2.408 @A GHz -43.15 dEm
3 1 Frag 2.411 52 GHz -4.59 dBm
Channel High

3 Agilent
Mkrl 2.487 50 GHz
Fef 18 dBm #Htten 26 dB -66.29 dBm
#Fealk
Log 2
16 !
dB/ mf” U |
J hN
! i
i raf ™,
aéS.Z _/IW‘J“‘" N Lo, .
m ! W2
LaAy v\"‘ fepsot oty e
W1 52
Center 2,433 58 GHz Span 38 MHz
#Res BH 188 kHz #\BH 308 kHz Sweep 7667 ms (1061 pts)
Marker Trace Type H OAxiz Amplitude
1 1 Frag 2,487 5A GHz -EE.29 dEm
2 1 Freqg 2,433 58 GHz -E8.88 dEm
3 1 Frag 2,461 5A GHz -5.17 dEm

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-17223-0
FCC ID: JOYFA37
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[IEEES02.11g]

Channel Low

3 Agilent

Mkrl 2.399 44 GHz
Fef 18 dBm #Htten 26 dB -38.65 dBm
#Fealk
Log
10 hieterhea I
4B/ [ '|
j I |
3 N,
] iy,
a§8.4 b Mgy
m iy
LaFv MMMM
W1 52
Center 2,400 06 GHz Span 38 MHz
#Res BH 188 kHz #\BH 308 kHz Sweep 7667 ms (1061 pts)
Marker Trace Type H OAxiz Amplitude
1 1 Frag 2,399 44 GHz -38.65 dEm
2 1 Freqg 2,488 B8 GHz -48,1E dEm
3 1 Frag 2,487 84 GHz -3.35 dBm
Channel High

3 Agilent

Mkrl 2.485 58 GHZ
Fef 18 dBm #Htten 26 dB -54.28 dBm
#Fealk |
Log 2
16 &
1B/ JWMWMW\
i ™,
] W w‘*«m 2
208 i g,
m LTy
LA L -
W1 52
Center 2,433 5@ GHz Span &8 MHz
#Res BH 188 kHz #\BH 308 kHz Sweep 7667 ms (1061 pts)
Marker Trace Type H OAxiz Amplitude
1 1) Frag 2,483 58 GHz -54.28 dEm
2 1 Freqg 2,433 58 GHz -£4,32 dEm
3 1 Frag 2,467 B2 GHz -9.78 dBm
TOV SUD Zacta Ltd. Report number: JPD-TR-17223-0

Test Report Rev.FCC-C3.1 FCC ID: JOYFA37
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[IEEES02.11n (HT20)]

Channel Low

3 Agilent

Mkrl 2.395 56 GHZ
Fef 18 dBm #Htten 26 dB 48,55 dBm
#Fealk
Log
16 ' | .
B/ I | |
/ \
1z
o 1
Dl RN
ooz MWMF %M
4B m Ww itk
LaFy e
W1 52
Center 2,400 06 GHz Span 38 MHz
#Res BH 188 kHz #\BH 308 kHz Sweep 7667 ms (1061 pts)
Marker Trace Type H OAxiz Amplitude
1 1 Frag 2.398 5B GHz -4A.55 dEm
2 1 Freqg 2,488 B8 GHz -48,62 dEm
3 1 Frag 2,485 7B GHz -3.33 dBm
Channel High

3 Agilent

Mkrl 2.454 46 5Hg

Fef 18 dBm #Htten 26 dB -5@8.82 dBm
#Fealk |

dB/ WW““’“‘X“\
B : t\
M \-‘IW 2

-

[l >
-29.4 R
4B m d
LQHU - b
W1 52
Center 2,433 5@ GHz Span &8 MHz
#Res BH 188 kHz #\BH 308 kHz Sweep 7667 ms (1061 pts)
Marker Trace Type H OAxiz Amplitude
1 1) Frag 2,484 48 GHz -5A.82 dEm
2 1 Freqg 2,433 58 GHz -£1.73 dEm
3 1 Frag 2,467 B2 GHz -9.48 dBm
TOV SUD Zacta Ltd. Report number: JPD-TR-17223-0

Test Report Rev.FCC-C3.1 FCC ID: JOYFA37
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7. Spurious emissions - Conducted -

7.1 Measurement procedure
[FCC 15.247(d), KDB 558074 DO1 v04, Section 11.0]

The spurious emissions (Conducted) are measured with a spectrum analyzer connected to the antenna
terminal, while EUT is operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;

a) Span = wide enough to fully capture the emission being measured.
b) RBW = 100 kHz.

c) VBW = RBW.

d) Sweep time = auto-couple.

e) Detector = peak.

f) Trace mode = max hold.

- Test configuration

Spectrum
EUT Attenuator Analyzer

Coaxial cable

7.2 Limit
In any 100kHz bandwidth outside the frequency band the radio frequency power that is produced by the

intentional radiator shall be at least 20dB below that in the 100kHz bandwidth within the band that contains
the highest level of the desired power.

7.3 Measurement result

Date . September 29, 2017

Temperature . 231 [C]

Humidity . 58.2 [%] Test engineer

Test place . Shielded room No.4 Chiaki Kanno

[IEEES02.11b. IEEE802.11g. IEEE802.11n (HT20)]

Frequency Limit
Channel [MHZ] [dB] Results Chart Result
Low 2412 At least 20dB below from peak of RF | See the trace Data PASS
Middle 2437 At least 20dB below from peak of RF | See the trace Data PASS
High 2462 At least 20dB below from peak of RF | See the trace Data PASS
TOV SUD Zacta Ltd. Report number: JPD-TR-17223-0

Test Report Rev.FCC-C3.1 FCC ID: JOYFA37
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7.4 Trace data

[IEEES02.11Db]
Channel Low
30MHz-1GHz 1GHz-5GHz
% Agilent Agilent
Mkrl 451.8 MHZ Mkr2 3.252 GHe
Fef 1@ dBm Atten 26 dB —66.48 dBm | Ref 18 dBm Atten 26 dB —67.91 dBm
P eak P eak
Log Log
i i
B/ B/
0l 0l
243 243
(dEm 1 (dEm J
LAy o i “? ] . - o mewpprasces B e[ " T ey B TR L
Wl 52 Wl 52
Gtart 30,0 MHz Stop 1.008 @ GHz| [Start 1.006 GHz Stop G.000 GHz
#Res BH 106 kHz #UEH 300 kHz Sweep 92,73 ms (1001 pts) | [#Res BH 108 kHz #UEH 300 kHz Sweep 362.3 ms (1001 pts)
Marker Trace Type i Axiz Amplitude Marker Trace Type i Axis Amplitude
1 (S 8] Freq 4518 MHz -E@.48 dbn 1 (s8] Freq 2.412 GHz -4.29 dBm
2 &3] Freq 2.232 GHz -67.91 dBn
5GHz-10GHz 10GHz-15GHz
## Agilent ## Agilent
Mkrl B.500 GHZ Mkrl 14.445 GHZ
Fef 18 dBm Atten 26 dB —67.31 dBm | Ref 10 dBm Atten 26 dB —65.04 dBm
P eak P eak
Log Log
Lo Lo
B/ B/
1] 1]
243 243 .
(B 1 (B
Lot H kN , N I e A ermion
Wl 52 Wl 52
Start 5.006 GHz Stop 10.008 GHz| [Start 10,809 GHz Stop 19,000 GHz
#Res BH 106 kHz #UYEH 300 kHz Sweep 477.9 ms (16001 pts) | [#Res BH 106 kHz #UYEH 300 kHz Sweep 477.9 ms (1001 pts)
Marker  Trace Type o fiz Anplitude Marker  Trace Type o fis Anplitude
1 1 Freq 6.860 GHz -67.31 dBn 1 1 Freq 14.445 GHz -65.84 dBn
15GHz-20GHz 20GHz-25GHz
% Agilent % Agilent
Mkrl 16.740 GHZ Mkrl  23.955 GHE
Fef 1@ dBm Atten 26 dB —65.46 dBm | Ref 18 dBm Atten 26 dB —64.44 dBm
P eak P eak
Lag Lag
L L
B/ B/
0l 0l
243 243 j
ldEim 5 ldEim
ngv i e 5 ™ I " " enar b TR sp—" ngv i i S Pty ot R el A
Wl 52 Wl 52
[Start 15.080 GHz Stop 20.008 GHz| [Start 20,800 GHz Stop 25,000 GHz
#Res BH 106 kHz #UEH 300 kHz Sweep 477.9 ms (1001 pts) | #Res BH 108 kHz #UEH 300 kHz Sweep 477.9 ms (1001 pts)
Marker Trace Type i Axiz Amplitude Marker Trace Type i Axiz Amplitude
1 (S 8] Freq 1E.748 GHz -EE.46 dEn 1 (S 8] Freq 23.985 GHz -E4.44 dBn
TUV SUD Zacta Ltd. Report number: JPD-TR-17223-0

Test Report Rev.FCC-C3.1 FCC ID: JOYFA37



Channel Middle
30MHz-1GHz

## Agilent

Page 22 of 73

1GHz-5GHz

## Agilent

Mkrl  476.2 MHZ]

Mkr2 3,336 GHZ

Fef 18 dBm Atten 26 dB —70.16 dBm | Ref 10 dBm Atten 26 dB —65.95 dBm
P eak P eak
Log Log p
Lo Lo
B/ B/
1] 1]
-26.1 -26.1 H
(B n (B 2
Lafw ' i T Lafy n P““ » 2
Wl 52 Wl 52
Start 30.0 MHz Stop 1086 8 GHz| [Start 1008 GHz Stop 5,000 GHz
#Res BH 106 kHz #UYEH 300 kHz Sweep 92.73 ms (1001 pts) | [#Res BH 106 kHz #UYEH 300 kHz Sweep 382.3 ms (1001 pts)
Marker  Trace Type o fis Anplitude Marker  Trace Type o fis Anplitude
1 Freq 476.2 MHz -78.18 dBn 1y Freq 2.448 GHz -6.89 dBn
z Ie5] Freq 3.336 GHz -6£.95 dBn
5GHz-10GHz 10GHz-15GHz

## Agilent

Mkrl 9.455 GHZ

## Agilent

Hkrl 13.545 GHE

#Res B 106 kHz

#UBH 300 kHz

Sweep 477.9 ms (1001 pts)

#Res B 106 kHz

Fef 1@ dBm Atten 26 dB —67.73 dBm | Ref 18 dBm Atten 26 dB —65.00 dBn
P eak P eak

Log Log

L L

B/ B/

0l 0l

-26.1 -26.1 B

(dEm 1 (dEm

Lafw o 4 S b it Lafy " MM irhiyd
Wl 52 Wl 52

[Start 5.000 GHz Stop 10.008 GHz| [Start 10,800 GHz Stop 15.000 GHz

#UBH 300 kHz

Sweep 477.9 ms (1001 pts)

Marker Trace Type
1 (6] Freq

i Axie

9,485 GHz

Amplitude
-67.73 dBm

Marker Trace Type
1 (6] Freq

i Axie

13.845 GHz

Amplitude
-65.60 dBm

15GHz-20GHz

20GHz-25GHz

## Agilent & Agilent
Mkrl 15.255 GHZ Mkrl  24.520 GHE
Fef 1@ dBm Atten 26 dB —65.23 dBm | Ref 18 dBm Atten 26 dB —64.63 dBm
P eak P eak
Log Log
L L
B/ B/
0l 0l
-26.1 . -26.1 N
dBm [ (dEm
Loty ? P " " Y R e ey Lty b T WWWM
Wl 52 Wl 52
[Start 15.080 GHz Stop 20.008 GHz| [Start 20,800 GHz Stop 25,000 GHz
#Res BH 106 kHz #UEH 300 kHz Sweep 477.9 ms (1001 pts) | #Res BH 108 kHz #UEH 300 kHz Sweep 477.9 ms (1001 pts)
Marker Trace Type i Axis Amplitude Marker Trace Type i Axis Amplitude
1 1 Freq 15.255 GHz -EE.23 dEn 1 (S 8] Freq 24.828 GHz -E4.63 dEn
TOV SUD Zacta Ltd. Report number: JPD-TR-17223-0

Test Report Rev.FCC-C3.1

FCC ID: JOYFA37
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Channel High

30MHz-1GHz 1GHz-5GHz
#  Agilent Agilent
Mkrl 5614 MHZ Mkr2 2.976 GHZ
Fef 1@ dBm Atten 26 dB —69.96 dBm | Ref 18 dBm Atten 26 dB —65.75 dBm
P eak P eak
Log Log
i i
B/ B/
0l 0l
264 264
(dEm 1 (dEm 2
Lafy o ik T P o' vy " ol LOFY L s bl Ve et i
Wl 52 Wl 52
Gtart 30,0 MHz Stop 1.008 @ GHz| [Start 1.006 GHz Stop G.000 GHz
#Res BH 106 kHz #UEH 300 kHz Sweep 92,73 ms (1001 pts) | [#Res BH 108 kHz #UEH 300 kHz Sweep 362.3 ms (1001 pts)
Marker Trace Type i Axiz Amplitude Marker Trace Type i Axiz Amplitude
1 (S 8] Freq S@1.4 MHz -E9.96 dEn 1 (s8] Freq 2.4B@ GHz -E.94 dBm
2 &3] Freq 2.976 GHz -68.75 dBn
5GHz-10GHz 10GHz-15GHz
#  Agilent ## Agilent
Mkrl 5.01a GHZ Mkrl 14.5365 GHE
Fef 1@ dBm Atten 26 dB —67.94 dBm | Ref 18 dBm Atten 26 dB —64.55 dBm
P eak P eak
Log Log
L L
B/ B/
0l 0l
264 264 B
(dEm (dEm
Lafy e o s - L afy ko, . - " -
Wl 52 Wl 52
[Start 5.000 GHz Stop 10.008 GHz| [Start 10,800 GHz Stop 15.000 GHz
#Res BH 106 kHz #UEH 300 kHz Sweep 477.9 ms (1001 pts) | #Res BH 108 kHz #UEH 300 kHz Sweep 477.9 ms (1001 pts)
Marker Trace Type i Axiz Amplitude Marker Trace Type i Axiz Amplitude
1 (S 8] Freq H.818 GHz -E7.94 dbn 1 (S 8] Freq 14.365 GHz -E4.68 dbn
15GHz-20GHz 20GHz-25GHz
Agilent
Mkrl 15.525 GHE Mkrl 24,835 GH
Fef 18 dBm Atten 26 dB —66.01 dBm | Ref 18 dBm Atten 26 dB —64.66 dBm
P eak P eak
Log Log
Lo L
B/ B/
1] 0l
géS g 264 4
; s I4Em i
Lot . hd Metdh it el " n | o A o o i i A M
Wl 52 Wl 52
Gtart 15,000 GHz Stop 200000 GHz| [Start 20,806 GHz Stop 25,000 GHz
#Res BH 106 kHz #UEH 300 kHz Sweep 477.9 ms (1001 pts) | [#Res BH 106 kHz #UEH 300 kHz Sweep 477.9 ms (1001 pts)
Marker Trace Type A Amplituds Marker Trace Type i Axiz Amplitude
1 (&8 Freq 15.825 GHz -EE.A1 dEm 1 (S B Freq 24.835 GHz -E4.66 dEn
TOV SUD Zacta Ltd. Report number: JPD-TR-17223-0

Test Report Rev.FCC-C3.1 FCC ID: JOYFA37
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[IEEES02.11g]
Channel Low
30MHz-1GHz 1GHz-5GHz
#  Agilent ## Agilent
Mkrl 575.8 MHZ] Mkr2 3.152 GHe
Fef 18 dBm Atten 26 dB —70.30 dBm | Ref 10 dBm Atten 26 dB —65.67 dBm
P eak P eak
Log Log 1
Lo Lo
B/ B/
1] 1]
-28.7 -28.7 ,
idBm r idBm J |“ 2
Loty PR Y P o e e - St Lof o ; e e Ao
Wl 52 Wl 52
Start 30.0 MHz Stop 1086 8 GHz| [Start 1008 GHz Stop 5,000 GHz
#Res BH 106 kHz #UYEH 300 kHz Sweep 92.73 ms (1001 pts) | [#Res BH 106 kHz #UYEH 300 kHz Sweep 382.3 ms (1001 pts)
Marker  Trace Type o fis Anplitude Marker  Trace Type o fis Anplitude
1 1 Freq 875.8 MHz -78.38 dBn 1 1y Freq 2.464 GHz -8.73 dBn
2 (65 Freq 2152 GHz -EE.67 dEm
5GHz-10GHz 10GHz-15GHz
#  Agilent Agilent
Mkrl 7055 GHZ Mkrl 13.220 GHZ
Fef 1@ dBm Atten 26 dB —67.59 dBm | Ref 18 dBm Atten 26 dB —64.25 dBm
P eak P eak
Log Log
L L
B/ B/
0l 0l
267 267 N
(dEm 1 (dEm & ) "
ng\f ‘ b Ao IRV ah ng\f Jdids o | byl
Wl 52 Wl 52
[Start 5.000 GHz Stop 10.008 GHz| [Start 10,800 GHz Stop 15.000 GHz
#Res BH 106 kHz #UEH 300 kHz Sweep 477.9 ms (1001 pts) | #Res BH 108 kHz #UEH 300 kHz Sweep 477.9 ms (1001 pts)
Marker Trace Type i Axis Amplitude Marker Trace Type i Axiz Amplitude
1 (S 8] Freq 7.H55 GHz -E7.59 dbn 1 (S 8] Freq 13.228 GHz -E4.25 dEn
15GHz-20GHz 20GHz-25GHz
# Agllent % Agilent
Mkrl 16.485 GHZ Mkrl  24.195 GHZ
Fef 1@ dBm Atten 26 dB —65.75 dBm | Ref 18 dBm Atten 26 dB —64.14 dBm
P eak P eak
Log Log
L L
B/ B/
0l 0l
267 \ 267 N
(B wl f? " ks ), s pdy Em A & A ol iy o, WW&WW
Lafy LAy
Wl 52 Wl 52
[Start 15.080 GHz Stop 20.008 GHz| [Start 20,800 GHz Stop 25,000 GHz
#Res BH 106 kHz #UEH 300 kHz Sweep 477.9 ms (1001 pts) | #Res BH 108 kHz #UEH 300 kHz Sweep 477.9 ms (1001 pts)
Marker Trace Type i Axiz Amplitude Marker Trace Type i Axiz Amplitude
1 (S 8] Freq 1E.485 GHz -EE.75 dEn 1 (S 8] Freq 24.195 GHz -E4.14 dEn
TOV SUD Zacta Ltd. Report number: JPD-TR-17223-0

Test Report Rev.FCC-C3.1 FCC ID: JOYFA37



Channel Middle
30MHz-1GHz

## Agilent
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1GHz-5GHz

## Agilent

Mkrl 4985 MHZ]

Mkr2 3128 GHZ

#Res BH 106 kHz

#UBH 300 kHz

Sweep 92,73 ms (1001 pts)

#Res BH 106 kHz

Fef 18 dBm Atten 26 dB —71.17 dBm | Ref 16 dBm Atten 26 dB —65.75 dBm
P eak P eak

Log Log 1

Lo Lo

B/ B/

1] 1]

-29.2 -29.2 J' \

idBm 1 idBm ’| \| 2

Lafy — Yoy < - o Lafw Py = .4

Wl 52 Wl 52

Start 30.0 MHz Stop 1086 8 GHz| [Start 1008 GHz Stop 5,000 GHz

#UBH 300 kHz

Sweep 382.3 ms (1001 pts)

Marker  Trace Type i Axis Amplitude Marker  Trace Type i Axis Amplitude
(s8] Freq 498.5 MHz -71.17 dBm (s8] Freq 2,428 GHz -9.18 dBm
2 [¥%) Freg 3.128 GHz -B3.75 dBn

5GHz-10GHz 10GHz-15GHz

## Agilent

Mkrl 6.528 GHZ

## Agilent

Hkrl 14.315 GHE

#Res B 106 kHz

#UBH 300 kHz

Sweep 477.9 ms (1001 pts)

#Res B 106 kHz

Fef 1@ dBm Atten 26 dB —66.25 dBm | Ref 18 dBm Atten 26 dB —65.11 dBm
P eak P eak

Log Log

L L

B/ B/

0l 0l

29,2 29,2

HEm 1 HEm s

Lafy  ewaw e Lttt . @ LAy e

Wl 52 Wl 52

[Start 5.000 GHz Stop 10.008 GHz| [Start 10,800 GHz Stop 15.000 GHz

#UBH 300 kHz

Sweep 477.9 ms (1001 pts)

Marker Trace Type
1 (6] Freq

i Axie

6.828 GHz

Amplitude
-68.28 dBn

Marker Trace Type
1 (6] Freq

i Axie

14,315 GHz

-65.11 dBm

Amplitude

15GHz-20GHz

20GHz-25GHz

% Agilent & Agilent
Mkrl 16.280 GHZ Mkrl  24.5085 GHE

Fef 1@ dBm Atten 26 dB —65.54 dBm | Ref 18 dBm Atten 26 dB —64.03 dBm
P eak P eak
Log Log
L L
B/ B/
ol ol
a§9.2 . a§9.2 N

m m <
Lok bl g* i M At d " Lok s gt vianrsil e vl il
Wl 52 Wl 52
Start 15000 GHz Stop 20,060 SHz| [Start 20,000 GHz Stop 25.000 5Hz

#Res B 106 kHz

#UBH 300 kHz

Sweep 477.9 ms (1001 pts)

#Res B 106 kHz

#UBH 300 kHz

Sweep 477.9 ms (1001 pts)

Marker Trace Type i Axie Amplituds Marker Trace Type i Axie Amplituds
1 (S B Freq 16,2688 GHz -E5.54 dBm 1 (S B Freq 24,885 GHz -64.83 dBm
TOV SUD Zacta Ltd. Report number: JPD-TR-17223-0

Test Report Rev.FCC-C3.1

FCC ID: JOYFA37
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Channel High

30MHz-1GHz 1GHz-5GHz
## Agilent ## Agilent
Mkrl 4733 MHZ Mkr2 3.184 GHz
Fef 18 dBm Atten 26 dB —70.90 dBm | Ref 10 dBm Atten 26 dB —67.53 dBm
P eak P eak
Log Log 1
Lo Lo
B/ B/
1] ol ‘
-29.8 -29.8 J
idBm 1 idBm ’ﬂ ll
Loty ro——s - P e LaF e 2 _—
Wl 52 Wl 52
Start 30.0 MHz Stop 1086 8 GHz| [Start 1008 GHz Stop 5,000 GHz
#Res BH 106 kHz #UYEH 300 kHz Sweep 92.73 ms (1001 pts) | [#Res BH 106 kHz #UYEH 300 kHz Sweep 382.3 ms (1001 pts)
Marker  Trace Type o fis Anplitude Marker  Trace Type o fiz Anplitude
1 1 Freq 473.3 MHz -78.98 dBn 1 1y Freq 2.468 GHz -9.81 dBn
2 (65 Freq 184 GHz -E7.83 dEm
5GHz-10GHz 10GHz-15GHz
## Agilent ## Agilent
Mkrl 7085 GHe Mkrl 14.250 GHZ
Fef 1@ dBm Atten 26 dB —67.14 dBm | Ref 18 dBm Atten 26 dB —65.00 dBn
P eak P eak
Log Log
L L
B/ B/
0l 0l
298 298 N
(dEm 3 (dEm
Larw el ik o ’ L afy Mol A bbb bl At
Wl 52 Wl 52
[Start 5.000 GHz Stop 10.008 GHz| [Start 10,800 GHz Stop 15.000 GHz
#Res BH 106 kHz #UEH 300 kHz Sweep 477.9 ms (1001 pts) | #Res BH 108 kHz #UEH 300 kHz Sweep 477.9 ms (1001 pts)
Marker Trace Type i Axiz Amplitude Marker Trace Type i Axis Amplitude
1 (S 8] Freq 7.805 GHz -E7.14 dEn 1 (S 8] Freq 14.280 GHz -EE.AA dBn
15GHz-20GHz 20GHz-25GHz
## Agilent ## Agilent
Mkrl 16.285 GHZ Mkrl  26.540 GHZ
Fef 1@ dBm Atten 26 dB —66.12 dBm | Ref 18 dBm Atten 26 dB —63.35 dBm
P eak P eak
Log Log
L L
B/ B/
0l 0l
298 298 N
idBim 4 idBim
A . b P , N o | . " b
Lty el Lty WWV*X"\I " Wy gty
Wl 52 Wl 52
[Start 15.080 GHz Stop 20.008 GHz| [Start 20,800 GHz Stop 25,000 GHz
#Res BH 106 kHz #UEH 300 kHz Sweep 477.9 ms (1001 pts) | #Res BH 108 kHz #UEH 300 kHz Sweep 477.9 ms (1001 pts)
Marker Trace Type i Axiz Amplitude Marker Trace Type i Axiz Amplitude
1 (S 8] Freq 1E.205 GHz -EE.12 dEn 1 (S 8] Freq 2A.840 GHz -£3.38 dbn
TOV SUD Zacta Ltd. Report number: JPD-TR-17223-0

Test Report Rev.FCC-C3.1 FCC ID: JOYFA37



[IEEES02.11n (HT20)]

Channel Low
30MHz-1GHz

## Agilent
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1GHz-5GHz

Mkrl  447.1 HHZ]

## Agilent

Mkr2 3,128 GHZ

#Res B 106 kHz

#UBH 300 kHz

Sweep 92,73 ms (1001 pts)

#Res B 106 kHz

Fef 1@ dBm Atten 26 dB —70.73 dBm | Ref 18 dBm Atten 26 dB —66.55 dBm
P eak P eak

Log Log T

L L

B/ B/

0l 0l

29,2 29,2 H

(dEm n (dEm i nu‘ 2

Larw —— ey Foorn - . Larw > T = 4 R
Wl 52 Wl 52

Gtart 30,0 MHz Stop 1.008 @ GHz| [Start 1.006 GHz Stop G.000 GHz

#UBH 300 kHz

Sweep 362.3 ms (1001 pts)

Marker Trace Type i Axiz Hmplitude Marker Trace Type i Axiz Hmplitude
(&5 Freq 447.1 MHz -708.73 dBn (&5 Freq 2.484 GH= -9.23 dBm
2 (s8] Freq 3.128 GHz -E8.88 dBm

5GHz-10GHz 10GHz-15GHz

## Agilent

Mkrl 5.995 GHZ

& Agilent

Mkrl 13.258 GHE

#Res BH 106 kHz

#UBH 300 kHz

Sweep 477.9 ms (1001 pts)

#Res BH 106 kHz

Ref 16 dBm Atten 26 dB —67.01 dBm [ Ref 18 dBm Atten 26 dB —65.28 dBm
P eak P eak

Log Log

e e

B/ B/

ol ol

-29.2 -29.2 .

(B (B

Lafv e S B s b A Lgfiy e N " m A ;Sr-k T TIVETN W
Wl 52 Wl 52

Start 5.006 GHz Stop 10.008 GHz| [Start 10,809 GHz Stop 19,000 GHz

#UBH 300 kHz

Sweep 477.9 ms (1001 pts)

Marker Trace
1 (s8]

Type
Freq

A
£.995 GHz

Anplituds
-67.61 dBn

Marker Trace
1 (s8]

Type
Freq

A
13.258 GHz

Anplituda
-B5.28 dBn

15GHz-20GHz

Agilent

Hkrl 16.138 GHZ

20GHz-25GHz

Hkrl 24.550 GHZ

#Res B 106 kHz

#UBH 300 kHz

Sweep 477.9 ms (1001 pts)

#Res B 106 kHz

Fef 1@ dBm Atten 26 dB —65.05 dBm | Ref 18 dBm Atten 26 dB —64.39 dBm
P eak P eak
Lag Lag
L it
B/ B/
0l ol
29,2 B -29.2 N
(dEm ° (B N
b o A - L " " st o i L e L diiine
Lo = Laftx
Wl 52 Wl 52
[Start 15.080 GHz Stop 28.008 GHz| [Start 20.800 GHz Stop 29,008 GHz

#UEH 308 kHz

Sweep 477.9 ms (1001 pts)

Marker Trace Type i A Amplituds Marker Trace Type iR Amplitude
(S B Freq 16.138 GHz -E5.88 dBm 1 (&5 Freq 24.58@ GHz -£4.39 dEm
TOV SUD Zacta Ltd. Report number: JPD-TR-17223-0

Test Report Rev.FCC-C3.1

FCC ID: JOYFA37



Channel Middle
30MHz-1GHz

## Agilent
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1GHz-5GHz

## Agilent

Mkrl 985,49 MHZ]

Mkr2 3,448 GHZ

Fef 18 dBm Atten 26 dB —71.01 dBm | Ref 18 dBm Atten 26 dB —65.71 dBm
P eak P eak
Log Log T
Lo Lo
B/ B/
1] 1]
-30.1 -30.1 H
idBm idBm P 1‘ 2
Lafw [ pr T, . r Lafv [ v 2
Wl 52 Wl 52
Start 30.0 MHz Stop 1086 8 GHz| [Start 1008 GHz Stop 5,000 GHz
#Res BH 106 kHz #UYEH 300 kHz Sweep 92.73 ms (1001 pts) | [#Res BH 106 kHz #UYEH 300 kHz Sweep 382.3 ms (1001 pts)
Marker  Trace Type o fuis Anplitude Marker  Trace Type o fiz Anplitude
1 Freq 905.9 MHz -71.81 dBn 1y Freq 2.444 GHz -18.15 dBn
2 (65 Freq 2,448 GHz -EE.71 dEm
5GHz-10GHz 10GHz-15GHz

## Agilent

Mkrl 7.005 GHZ

## Agilent

Hkrl 13.755 GHE

#Res B 106 kHz

#UBH 300 kHz

Sweep 477.9 ms (1001 pts)

#Res B 106 kHz

Fef 1@ dBm Atten 26 dB —67.05 dBm | Ref 18 dBm Atten 26 dB —65.05 dBm
P eak P eak

Log Log

L L

B/ B/

] ]

-36.1 -36.1 N

(dEm 3 (dEm o

Lo A " " Arbiihesh ’ Lok . " Jr A it
Wl 52 Wl 52

[Start 5.000 GHz Stop 10.008 GHz| [Start 10,800 GHz Stop 15.000 GHz

#UBH 300 kHz

Sweep 477.9 ms (1001 pts)

Marker Trace
1 (s8]

Type
Freq

i Axie

7.865 GHz

Amplitude
-67.68 dBm

Marker Trace
1 (s8]

Type
Freq

i Axie

13.755 GHz

Amplitude
-65.68 dBm

15GHz-20GHz

20GHz-25GHz

## Agilent & Agilent
Mkrl 16.155 GHZ Mkrl  24.150 GHE

Fef 1@ dBm Atten 26 dB —66.05 dBm | Ref 18 dBm Atten 26 dB —64.15 dBm
P eak P eak
Lag Lag
L L
B/ B/
(] (]
ag@.l ., ag@.l N

m m 2
Lafy et “ . s BEED 4 Pkt i st
Wl 52 Wl 52
Start 15000 GHz Stop 20,060 SHz| [Start 20,000 GHz Stop 25.000 5Hz

#Res B 106 kHz

#UBH 300 kHz

Sweep 477.9 ms (1001 pts)

#Res B 106 kHz

#UBH 300 kHz

Sweep 477.9 ms (1001 pts)

Marker Trace Type i A Amplituds Marker Trace Type i A Amplitude
1 (S B Freq 16.155 GHz -EE.A8 dBm 1 1 Freq 24.158 GHz -64.18 dBm
TOV SUD Zacta Ltd. Report number: JPD-TR-17223-0
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1GHz-5GHz

## Agilent

Mkrl 4369 MHZ]

Mkr2 3104 GHZ

Fef 18 dBm Atten 26 dB —70.77 dBm | Ref 10 dBm Atten 26 dB —65.99 dBm
P eak P eak
Log Log 1
Lo Lo
B/ B/
1] 1]
-30.1 -30.1
(B 1 (B 2
Lafy " " o SO Cwmres mspeoner Bl K221 L o :I’ ‘L 2 o T
Wl 52 Wl 52
Start 30.0 MHz Stop 1086 8 GHz| [Start 1008 GHz Stop 5,000 GHz
#Res BH 106 kHz #UYEH 300 kHz Sweep 92.73 ms (1001 pts) | [#Res BH 106 kHz #UYEH 300 kHz Sweep 382.3 ms (1001 pts)
Marker  Trace Type o fis Anplitude Marker  Trace Type o fiz Anplitude
1 Freq 486.9 MHz -78.77 dBn 1y Freq 2.456 GHz -18.81 dBn
2 Ie5] Freq 3.104 GHz -6£.99 dEn
5GHz-10GHz 10GHz-15GHz

## Agilent

Mkrl 6.958 GHZ

## Agilent

Hkrl  14.068 GHZ

#Res B 106 kHz

#UBH 300 kHz

Sweep 477.9 ms (1001 pts)

#Res B 106 kHz

Fef 1@ dBm Atten 26 dB —67.13 dBm | Ref 18 dBm Atten 26 dB —65.48 dBm
P eak P eak

Log Log

L L

B/ B/

] ]

-36.1 -36.1

ldEim ldEim s

Lafv  nas W s Larw - ey = 1
Wl 52 Wl 52

[Start 5.000 GHz Stop 10.008 GHz| [Start 10,800 GHz Stop 15.000 GHz

#UBH 300 kHz

Sweep 477.9 ms (1001 pts)

Marker Trace
1 (s8]

Type
Freq

i Axie

£.988 GHz

Amplitude
-67.13 dBm

Marker Trace
1 (s8]

Type
Freq

i Axie

14.868 GHz

Amplitude
-65.40 dBm

15GHz-20GHz

20GHz-25GHz

% Agilent & Agilent
Mkrl 15.260 GHZ Mkrl  24.515 GH
Fef 1@ dBm Atten 26 dB —65.42 dBm | Ref 18 dBm Atten 26 dB —64.26 dBm
P eak P eak
Lag Lag
L L
B/ B/
] ]
-36.1 . -36.1 .
dBm | B
" ? " i I bpth T T bers e olh, o " bbby bl e e iy WWMM&-«
Lafy LAy
Wl 52 Wl 52
[Start 15.080 GHz Stop 20.008 GHz| [Start 20,800 GHz Stop 25,000 GHz
#Res BH 106 kHz #UEH 300 kHz Sweep 477.9 ms (1001 pts) | #Res BH 108 kHz #UEH 300 kHz Sweep 477.9 ms (1001 pts)
Marker Trace Type i Axis Amplitude Marker Trace Type i Axiz Amplitude
1 (S 8] Freq 15.260 GHz -EE.42 dEn 1 1 Freq 24.815 GHz -E4.26 dEn
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8. Spurious Emissions - Radiated -

8.1 Measurement procedure
[FCC 15.247(d), 15,205, 15.209, KDB 558074 D01 v04, Section 12.1]

Test was applied by following conditions.

Test method :  ANSI C63.10
Frequency range . 9kHz to 25GHz
Test place : 3m Semi-anechoic chamber
EUT was placed on . Styrofoam table / (W)1.0m x (D)1.0m x (H)0.8m (below 1GHz)
Styrofoam table / (W)0.6m x (D)0.6m x(H)1.5m (above 1GHz)
Antenna distance : 3m
Test receiver setting Below 1GHz
- Detector . Average (9kHz-90kHz, 110kHz-490kHz), Quasi-peak
- Bandwidth . 200Hz, 120kHz
Spectrum analyzer setting Above 1GHz
- Peak . RBW=1MHz, VBW=3MHz, Span=0Hz, Sweep=auto
- Average . RBW=1MHz, VBW=10Hz, Span=0Hz, Sweep=auto

Display mode=Linear

Average Measurement Setting [VBW]

Duty Cycle Ton Toff . .
Mode Determined VBW Setting
(%) (us) (us)
IEEE802.11b 99.03 1022 10 10Hz (Duty Cycle = 98%)
IEEE802.119g 99.27 1362 10 10Hz (Duty Cycle = 98%)
IEEE802.11n(HT20) 99.38 1276 8 10Hz (Duty Cycle = 98%)

Although these tests were performed other than open area test site, adequate comparison measurements
were confirmed against 30 m open are test site.

Therefore sufficient tests were made to demonstrate that the alternative site produces results that
correlate with the ones of tests made in an open field based on KDB 937606.

Radiated emission measurements are performed at 3m distance with the broadband antenna (Loop antenna,
Biconical antenna, Log periodic antenna and Double ridged guide antenna). The antenna is positioned both
the horizontal and vertical planes of polarization and height is varied 1m to 4m and stopped at height
producing the maximum emission. As for the Loop antenna, it is positioned with its plane vertical, and the
center of the Loop antenna is 1m above the ground plane.

The EUT is Placed on a turntable, which is 0.8m/1.5m above ground plane. The turntable shall be rotated for
360 degrees to determine the position of maximum emission level. The test results represent the worst case
emission for each emission with manipulating the EUT, support equipment, interconnecting cables and
varying the mode of operation. Sufficient time for the EUT, support equipment, and test equipment are allowed
in order for them to warm up to their normal operating condition.

- Test configuration

Testroom : Measurement room
: Spectrumanalyzer /
Antenna ; Preamplifier Receiver
Cable system
TOV SUD Zacta Ltd. Report number: JPD-TR-17223-0

Test Report Rev.FCC-C3.1 FCC ID: JOYFA37
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8.2 Calculation method

[9kHz to 150kHZ]
Emission level = Reading + (Ant factor + Cable system loss)
Margin = Limit — Emission level

[150kHz to 25GHZ]
Emission level = Reading + (Ant factor + Cable system loss - Amp. Gain)
Margin = Limit — Emission level

Example:
Limit @ 4824.0MHz : 74.0dBuV/m (Peak Limit)
S.AReading = 49.5dBuV  Cable system loss = 8.4dB
Result = 49.5 + 8.4 = 45.1dBuV/m
Margin =74.0- 45.1 = 16.1dB

8.3 Limit
Frequency Field strength Distance
[MHZ] [uV/m] [dBuV/m] [m]
0.009-0.490 2400/ F [kHZ] 20logE [uV/m] 300
0.490-1.705 24000/ F [kHz] 20logE [uV/m] 30
1.705-30 30 295 30
30-88 100 40.0 3
88-216 150 435 3
216-960 200 46.0 3
Above 960 500 54.0 3
Note:

1. The lower limit shall apply at the transition frequencies.

2. Emission level [dBuV/m] = 20log Emission [uV/m]

3. As shown in 15.35(b), for frequencies above 1000MHz, the field strength limits are based on average
detector, however, the peak field strength of any emission shall not exceed the maximum permitted
average limits, specified above by more than 20dB under any condition modulation.

TOV SUD Zacta Ltd. Report number: JPD-TR-17223-0
Test Report Rev.FCC-C3.1 FCC ID: JOYFA37
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8.4 Test data

Date . October 23, 2017

Temperature . 221 [C]

Humidity . 544 [%)] Test engineer

Test place . 3m Semi-anechoic chamber Tadahiro Seino

Date . October 24, 2017

Temperature . 213 [C]

Humidity . 37.3 [%] Test engineer

Test place : 3m Semi-anechoic chamber Tadahiro Seino

Date . October 27, 2017

Temperature . 214 ['C]

Humidity . 374 [%)] Test engineer

Test place . 3m Semi-anechoic chamber Taiki Watanabe
TOV SUD Zacta Ltd. Report number: JPD-TR-17223-0

Test Report Rev.FCC-C3.1 FCC ID: JOYFA37
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8.4.1 Transmission mode

[11b]
Channel Low
BELOW 1GHz
soiipoiokk RADTATED EMISSION  ssfokcksiofor
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{{DATA Sheet No.01>> 27 October,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : T.Watanabe _
Model No. : FA37 Temp,Hum,Atm : 21.4[C] 37.4[%)
Serial No. :N/A Notel -
Test mode : 11b_Tx_ch:Low Note2
[dB( . V/m)]
=TT : : T T T T T | <FCC Partl5 subpartC >
R i Loorr | ——— LimitQP)
r ! ! oo ] : ] | Lot M <11.MHz_11b_Tx_Low> y
50 ; ———t—t—t [ ; ; ————t — Peak lc\tul?P{,Pl})
: | 1 1 1 1 1 | 1 ] | 1 | 1 1 P(.‘i:lk IC\‘Cl \ 'P}\)
L I 1 1 1 1 1 I 1 I I 1 I 1 1
1 1 1 1 1 + + 1 1 I 1 I 1 1
i , | : : ; R S N
40 5 1 1 1 1 1 1 1 1 1 | 1 | 1 1
| 1 1 I 1 I 1 I 1 1 | 1 | I 1
I 1 1 1 1 1 1 1 | | 1 | 1 1
I I 1 1 1 I 1 1 1 1 I 1 I 1 1
T S : {0y
% 30
3 - A R | i R R R R
= 1 1 1 1 I 1 1 1 I | 1 | 1
o I 1 1 1 1 1 1 1 I 1 1
- 1 1 1 1 1 1 1 1 | )
20 T e T
1 1 1 1 1 1 I 1 1
1 1 1 1 1 I | 1 | 1 1
I 1 1 I 1 | 1 | 1 | 1 1
I | 1 I I 1 I 1 I 1 1
10 — : i —_—
= I 1 1 1 I 1 | 1 | I 1
- 1 1 1 1 1 1 1 1 1 1 1 1 1
. | 1 1 1 1 1 | I | 1 I 1 1
I 1 1 1 1 1 I 1 I 1 I 1 1
oL : ! N S : ; . . I R
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c.f Height Angle
[MHz] [(dB(1/m)] [em] ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17223-0
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[11b]
Channel Low
ABOVE 1GHz

sopickkk RADTATED EMISSION  sekskokokokok
[ 3m Semi-anechoic chamber ]

TUV SUD Zacta Ltd. <{{DATA Sheet No.02>> 23 October,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Seino .
Model No. : FA37 Temp,Hum,Atm : 22.1[°C] 54.4[%]
Serial No. :N/A Notel g
Test mode : 11b_Tx_ch:Low Note2
[dB( 2 V/m)]
110 C T T T T T T T T SO O WS
- 1 1 | I | | I I <FCC (.‘()HL,J"L
E H i i | . — Limit(PK)
100 £ i i i i [ T N e Limit(AV)
E i i | i F 1w <01.GHz_11b_Tx_Low>
o : ; — @ 1§ ——— Peak level(H,PK)
o 1 I | I | o Peak level(V,PK)
80 : : ; T T Emission level(H,PK)
E X X ' X ' 1 Emission level(H,AV)
70 l i i i ] X Emission level(V,PK)
E ! ; ! ; T I . Emission level(V,AV)
] 60 E T T T T T T
z FS—— ' . biadizal
. | 50 - + + +
1 1 1 S !
E 1 1 1 1
40 F i i i i
o | | | |
30 E ; ; ; :
= 1 1 1 1
= 1 1 | 1
20 E 1 1 | 1
3 : i1
10 F T T T .
o 1 1 I 1
= 1 1 ] 1
0 1 1 n 1
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading c. £ Result Result Limit Limit Margin Margin Height Angle
PK AV PK AV PK AV PK AV
[MHz] [dB(pV)] [dB(uV)] [dB(1/m)] [dB(pV/m)] [dB(pV/m)] [dB(uV/m)] [dB(uV/m)] [dB] [dB] [em] gl
1 4824.000 H 49.2 2 9.3 58.5 45.3 74.0 54.0 15.5 8.7 280.0 166.0
2 4824.000 V 48.0 35.9 9.3 57.3 45.2 74.0 54.0 16.7 8.8 178.0 207.0

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-17223-0
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[11b]
Channel Middle

BELOW 1GHz

sk RADTATED EMISSION  skeioforokor
[ 3m Semi-anechoic chamber ]

TUV SUD Zacta Ltd. <{<DATA Sheet No.03>> 27 October,2017

Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC

EUT : Mobile Phone Operator : T.Watanabe _

Model No. : FA37 Temp,Hum,Atm : 21.4[°C] 37.4[%]

Serial No. :N/A Notel -

Test mode : 11b_Tx_ch:Middle Note2

[dB( 2 V/m)]
60

L H i I T T ] ] ' i I <{FCC Partl§ sl_prarlC >
S : Lo b b ——— Limit(QP)
r | I i 1 i i | 1 | v oo <12.MHz_11b_Tx Mid>
oy ——— : L b ] peaklevelPR)
r A | ] A T T N Peak level(V,PK)
| | 1 1 | | 1 1 1 1 1 1 1 1 |
I 1 1 | I + t 1 1 1 1 1 1 |
- 1 1 1 1 1 1 1 1 1 I 1 1 1 |
40 " T " 1 : R
: I 1 1 1 1 1 1 1 1 1 1 1 1 |
I 1 1 1 I 1 1 I 1 I 1 1 1 I
[ I 1 1 1 1 1 1 1 1 I 1 1 1 I
? § - I 1 1 I | 1 1 1) 1 I 1 1 1 I
§ ¥ i A R R
- 1 1 1 1 | 1 1 1 1 I 1 1 1
= | 1 1 | 1 1 1 1 1 1
- 1 1 1 1 1 1 1 1
20 — T i T
1 1 1 | 1 1 1 1 I
] 1 I | 1 1 | 1 1 1 I
I 1 1 I 1 1 1 1 1 1 1 I
I I | 1 1 | 1 1 1 I
10 — : ; _—
= 1 1 1 1 1 1 I 1 1 1 1
r i A i i A R A
I 1 1 I 1 1 1 1 1 1 1 1 I
0 C ! / I ! : H : DI S
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) B i Height Angle
[MHz] [dB(1/m)] [em]  [° ]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17223-0
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[11b]
Channel Middle
ABOVE 1GHz
sopforiokk RADIATED EMISSION  skekstorsdor
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{DATA Sheet No.04>> 23 October,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Seino =
Model No. : FA37 Temp,Hum,Atm : 22.1[°C] 54.4[%]
Serial No. :N/A Notel :
Test mode : 11b_Tx_ch:Middle Note2
[dB(x V/m)]
HoE : : = 1 T 118 ¢FCC C_GHz.3m>
c ! [ ! ! ! t — Limit(PK)
el ! . /N T T R T S Limit(AV)
9 E | | | I <02.GHz_11b_Tx Mid>
E : : : : : T ——  Peak level(H,PK)
o | | | | i [ —  Peak level(V,PK)
80 ! ! ' ! i —=——  Emission level(H,PK)
_E ; ’ ! r ] =t Emission level(H,AV)
70 E | | | | | | T % Emission level(V,PK)
E : ! ' | I . Emission level(V,AV)
E 60 ke T T T T T T T
z S G P e P
- 50 E + + ;
1 1 1 1
c ! I I I R
40 - 1 1 1 | 1 1 1 1
C 1 1 1 1 I 1 1 1
30 F ! ; ; ——
- 1 1 1 1 | 1 I I
C 1 1 1 1 | 1 | 1
20 = 1 1 1 1 | 1 I 1
- 1 1 1 1 I I I I
10 E T T T T N
o 1 1 1 1 I 1 | 1
- 1 1 1 ] | 1 | 1
0 1 1 1 I 1 1 L 1
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading c.f Result Result Limit Limit Margin Margin Height Angle
PK | { AV PK AV K AV
[MHz] [dB(pV)] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB] [dB] [cm] i
1 4874.000 H 50.0 36.3 9.4 59. 4 45.7 74.0 54.0 14.6 8.3 284.0 166.0
2 4874.000 V 49.3 36. 2 9.4 58.7 45.6 74.0 54.0 15.3 8.4 176.0  209.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17223-0
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[11b]
Channel High
BELOW 1GHz
sopforciokk RADTATED EMISSION - skekotorsdor
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{DATA Sheet No.05>> 27 October,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : T.Watanabe _
Model No. : FA37 Temp,Hum,Atm : 21.4[°C] 37.4[%]
Serial No. :N/A Notel .
Test mode : 11b_Tx_ch:High Note2
[dB(x V/m)]
B i o i i ' A <FCC Part15 subpartC >
S A : Lo ——— Linit@P)
r A i i i1 1 1 1 1] <13.MHz1lb TxHigh>
50 L a0 : Lt ———— Peaklevel(H,PK)
- R ! ! e Peak level(V,PK)
| 1 I 1 I 1 1 1 1 1 I 1 I 1 1
I 1 1 | 1 + t 1 1 1 1 1 1 1
™ 1 | 1 | 1 1 1 1 1 1 1 | 1 1
40 - 1 | 1 | 1 1 1 1 1 | 1 | 1 1
L 1 I 1 I 1 1 I 1 1 I 1 I 1 1
1 1 1 I 1 1 | 1 1 I 1 I 1 1
~ I 1 1 | 1 1 | 1 | | 1 | 1 1
E - 1 1 1 | 1 1 I 1 1 I 1 | 1 1
= 30 1 1 1 1 1 1 1 1 1 1 1 1 1 1
5 - A A | | A T R
I~ 1 I 1 I 1 1 1 1 1 I 1 I 1
r | - B I ] | L
20 : : : : : : T o] :
1 1 I 1 1 1 1 1 1
| 1 I 1 1 | I 1 I 1 1
I 1 I 1 1 1 1 I 1 I 1 1
I 1 | 1 I 1 1 1 | 1 1
1 1 1 1 1 1 1 1 1
ST T " ; : — 1 T 1
- 1 1 1 | 1 1 1 1 | 1 | 1 1
| 1 I 1 I 1 1 1 1 I 1 I 1 1
1 I 1 I 1 1 1 1 I 1 I 1 1
I 1 1 1 | 1 1 1 1 I 1 I 1 1
0 1 1 1 1 1 1 n 1 1 1 1 1 1 1
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c.f Height Angle
[MHz] [dB(1/m)] [cm] [ ]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17223-0
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Channel High

ABOVE 1GHz

Page 38 of 73

sprckrkk  RADIATED EMISSION - skskskodokodor
[ 3m Semi-anechoic chamber ]

TUV SUD Zacta Ltd.

<{DATA Sheet No.06>>

23 October,2017

Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Seino R
Model No. : FA37 Temp,Hum,Atm : 22.1[C] 54.4[%)
Serial No. :N/A Notel -
Test mode : 11b_Tx_ch:High Note2
[dB(x V/m)]
1o : : — T 7 1 7] CFCC C_GHz3m>
100 E ! / . . A Limit(PK)
E i i i i T B Limit(AV)
90 E i i | T <03.GHz_11b_Tx High>
E ! i ! ) U ——— Peak level(H,PK)
o 1 | I | | I o Peak level(V,PK)
80 : ] . A T Emission level(H,PK)
E ' ' X ' ' 1 Emission level(H,AV)
70 E [ [ | | | | | | PaS Emission level(V,PK)
E : H . 1 - T B . Emission level(V,AV)
¥ W : ' —; -
E Fommm o= - e neap———— :
) E i : l
50 1 1 1 At
E 1 1 1 1 1 1 1
—
E i I i
= 1 1 1 1 I 1 I 1
30 F t t t+ t + ——t—
z IR N EEE
20 o | | 1 1 1 1 o
g : A
10 £ . T T ——T—T—T
N: : RN EERE
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading e. £ Result Result Limit Limit Margin Margin Height Angle
PK / PK AV PK AV PK AV
[MHz] [dB(pV)] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(pV/m})] [dB(uV/m)] [dB(nV/m)] [dB] [dB] [cm] Al
1 4924.000 H 50.1 36.3 9.6 59.7 45.9 74.0 54.0 14.3 8.1 288.0 161.0
2 4924.000 V 49.9 36. 2 9.6 59.5 45.8 74.0 54.0 14.5 8.2 179.0 211.0

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1
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[11g]
Channel Low
BELOW 1GHz
soipiokk  RADTATED EMISSION  skekskokokabok
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{DATA Sheet No.07>> 27 October,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : T.Watanabe _
Model No. : FA37 Temp,Hum,Atm : 21.4[°C] 37.4[%]
Serial No. :N/A Notel I
Test mode : 11g. Tx_ch:Low Note2
[dB(x V/m)]
o i N . i H A <FCC Part15 subpartC >
RN : Cob ] ——— Linit@P)
C | | | 1 [ | | 1 | | | o[ {14 MHz_11g Tx_Low>
50 1 | | o | | 1 1 : [ —  Peak lc\’t‘l(l‘!,P}\:)
IR EE ! IR EE Peak level(V,PK)
| I 1 1 1 1 1 1 1 1 1 1 1 1 I
I 1 1 I | + + 1 1 I 1 1 1 I
A | : S N
40 - 1 1 1 | 1 1 1 1 1 1 1 1 1 1
| I 1 1 1 I 1 1 1 1 I 1 1 1 |
1 1 1 | I 1 1 J 1 I 1 1 1 |
- | 1 1 1 I I 1 | 1 I 1 1 1 |
E b I 1 1 I I I 1 1 1 | 1 1 1 |
B 30 1 1 1 1 1 1 1 1 1 1 1 1 1 1
3 A | | A T R A
I 1 1 I 1 1 1 1 1 I 1 1 1
| 1 1 1 1 1 1 1 1 1
| 1 1 1 1 1 1 1 1 1,
20 —— 11 o T
1 1 | I I 1 1 1 |
1 1 1 I 1 1 1 1 1 1 I
I 1 I I I 1 1 I 1 1 1 I
I 1 I 1 1 1 I 1 1 1 I
10 — ' ; —_—
- I 1 1 1 1 1 I 1 1 1 I
- 1 1 1 1 1 1 1 1 1 1 1 1 1
| 1 1 1 | I | 1 1 I 1 1 1 I
| 1 1 1 1 1 1 1 I 1 1 1 1
oL H ] A / ! . H P S S
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c.f Height Angle
[MHz] [dB(1/m)] [cm] ° ]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17223-0
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[11g]
Channel Low
ABOVE 1GHz
sockrdkk RADTATED EMISSION - sokskokskokor
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{DATA Sheet No.08>> 24 October,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Seino -
Model No. : FA37 Temp,Hum,Atm : 21.3[C] 37.3[%]
Serial No. :N/A Notel :
Test mode : 11g.Tx_ch:Low Note2
[dB(z V/m)]
AInE : ! T 17 7 1 <FCC C_GHz.3m>
L - i i ! Co Limit(PK)
100 ¢ i i i i T B sisinnna Limit(AV)
- ] | | T <04.GHz_11g Tx_Low>
9 E : : : : : R ——  Peak level(H,PK)
o | | | | | | I Peak level(V,PK)
80 F ! ! ! ! 1 Emission level(H,PK)
o ' ' ' ' t Emission level(H,AV)
0 F i i i i (R X Emission level(V,PK)
F i | : i i P ¥ Emission level(V,AV)
= 60 | T T T ) T T
;: g anmasneas ey VL el it — {_ - 1 e _I
._1 E h : :
50 I I I 1
F I I | 1 1 | 1
10 : e
= I I I I 1 1 1 1
30 F ; ; ; ——
- I I | 1 | 1 | I
E : : ; ; ; P!
20 r I I | I 1 1 1 1
- I I | 1 | 1 | I
10 F T T T T ——T—
C I I | | I 1 | 1
oE ! | ! | ! N
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading o.f Result Result Limit Limit Margin Margin Height Angle
PK / ( AV PK AV PK AV
[MHz) [dB(pV)] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(pV/m)] [dB(uV/m)] [dB(uV/m)] [dB] [dB] [cm] [°]
1 4824.000 H 49.2 35.8 9.3 58.5 45.1 74.0 54.0 15.5 8.9 140.0 157.0
2 4824.000 V 48.8 35.9 9.3 58.1 45.2 74.0 54.0 15.9 8.8 284.0 199.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17223-0
Test Report Rev.FCC-C3.1 FCC ID: JOYFA37



[11g]
Channel Middle
BELOW 1GHz
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sopdordokk RADTATED EMISSION  sskskokskokok
[ 3m Semi-anechoic chamber ]

TUV SUD Zacta Ltd. <{{DATA Sheet No.09 >> 27 October,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : T.Watanabe _
Model No. : FA37 Temp,Hum,Atm : 21.4[°C] 37.4[%]
Serial No. :N/A Notel :
Test mode : 11g Tx_ch:Middle Note2
[dB(x V/m)]
L T ¢ 117 : T 1 1 T 1 1| <FCC Partl5 subpartC >
T : Lo b ] ——— Lmit@P)
: | | 1 1 [ | | 1 | | | o[ <15.MHz_11g_Tx _Mid>
60 ! S N N , ! - — — Peak level(H,PK)
R EEE ! HEEEEEEE Peak level(V/}PK)
L I I I 1 1 1 1 I 1 1 1 1 1 1 1
I 1 I 1 1 + 1 1 1 1 1 1 1
o 1 1 I 1 1 I-; 1 1 1 1 1 1 1 1
40 " o i y " T R
: I 1) I 1 1 1 1 1 1 1 1 1 1 1
1 1 I 1 1 1 1 1 1 1 1 1 1 1
o 1 ) | 1 1 1 1 1 1 1 1 1 1 1
7_1; - 1 I [ 1 1 1 1 1 1 1 1 1 1 1
> 30 1 1 1 1 1 1 1 1 1 1 1 1 1 1
i - A T A A | | Co
r 1 1 I 1 1 1 1 1 1 1 1 1 1
o I i I 1 1 1 1 1 1 1
- 1 1 | 1 1 1 1 1 1 1
20 —— T g T
) | 1 1 1 1 1 1 1
1 I 1 1 1 1 1 1 1 1 1
| I 1 1 1 1 1 1 1 1 1 1
1 1 1 1 1 1 1 1 1 1 1 1
10 — ' ; R R
- I i I 1 1 1 1 1 1 1 1
. 1 1 1 1 1 1 1 1 1 1 1 1 1
L 1 1 I 1 1 1 1 1 1 1 1 1 1
1 I I 1 1 1 1 1 1 1 1 1 1
o ] I [ 1 1 1 1 1 1 1 ] 1 1
0 I n " 1 1 1 1 1 1 1 1 1 1 1
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result
No. Frequency (P) c.f
[MHz] [dB(1/m)]

Note:

1. Emission Level (Margin) = Limit -

Height Angle
[cm] ° 1]

[Reading + Factor ( Antenna + Cable — Amp)]

2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-17223-0
FCC ID: JOYFA37
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mg
Channel Middle
ABOVE 1GHz
sofoiokrkk  RADTATED EMISSION  ssbsiokoioor
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{{DATA Sheet No.10>> 24 October,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Seino ;
Model No. : FA37 Temp,Hum,Atm : 21.3[*C] 37.3[%]
Serial No. :N/A Notel -
Test mode : 11g Tx_ch:Middle Note2
[dB( . V/m)]
110 C T T T T T T T T S~ OLL
E | | | | | o <{FCC C_GHz_3m
E : . 1 ! LI Limit(PK)
100 £ i i i i P 0o || === Limit(AV)
= i i | [ R T <05.GHz_11g Tx Mid>
90 £ ; : : T ————  Peak level(H,PK)
= | | | | | | [ —  Peak level(V,PK)
80 F ; 1 J H \ IR ——=——  Emission level(H,PK)
s (B X X ' X 1 Emission level(H,AV)
0 F i i i i T X Emission level(V,PK)
E ' : : ; I 1 ki . Emission level(V,AV)
E 60 C T T T T T T T
> - ] 1 1 1
B | Eesmeameamen
3 ef " ' i SRR
1 1 1 1
o I 1 1 1 1 1 1
40 £ i i i i i
: | : | : Lo
0F : : N N S S
C 1 1 1 '] 1 1 1 1
20 F : i | i T
- | 1 1 1 I 1 1 1
10 F T T T T ———
C I 1 1 1 I 1 1 1
= 1 1 ] 1 I 1 1 1
0 1 1 ry 1 " 1 1
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading L Result Result Limit Limit Margin Margin Height Angle
K AV PK AV PK AV PK AV
[MHz] [dB(uV)] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB] [dB] [em] [*]
1 4874.000 H 49.9 36. 1 9.4 59.3 45.5 74.0 54.0 14.7 8.5 141.0 158.0
2  4874.000 V 49.8 36. 1 9.4 59.2 45.5 74.0 54.0 14.8 8.5 286.0 202.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17223-0
Test Report Rev.FCC-C3.1 FCC ID: JOYFA37



[119]
Channel High
BELOW 1GHz
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seiciokkk RADIATED EMISSION  seksfkokook
[ 3m Semi-anechoic chamber ]

TUV SUD Zacta Ltd.

{{DATA Sheet No.11>> 27 October,2017

20

Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : T.Watanabe
Model No. : FA37 Temp,Hum,Atm : 21.4[°C] 37.4[%]
Serial No. :N/A Notel :
Test mode : 11g Tx_ch:High Note2
[dB(xu V/m)]
L | o ! | i RN <FCC Part15 subpartC »
SRR : b ] e iR
r | i [ R T i i ' I 0 a1 <16 MHz_11g Tx_High>
50 ! : I . ; : i ‘ I —— Peak level(H,PK)
R | N Peak level(V,PK)
- | Lodou i ‘ | ' A
- | I I | ] | I ] 1 I I ] ] ]
40 - ‘ A A l i i T
| | I I I I I I I ) I I I I I
| I 1 | I | | 1 ] | | I 1 I
- | ] 1 I ] I I ] 1 I | 1 1 ]
o C | R R T 1 I L N
g e | IR
| I ] | I | | I ] | | I I
I 1 1 I I I I 1 I I |
| I ] | ] | | ] |
| | | | ] | 1
| [] ] ] ] |
I 1 I 1 I
I ] | ] |
1 | I I
1 | ]

10

0
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) c. f Height Angle
[MHz] [dB(1/m)] [cm] [ 1]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-17223-0
FCC ID: JOYFA37
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g
Channel High
ABOVE 1GHz
sokrpoiokk  RADIATED EMISSION  skoksbokokokok
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{{DATA Sheet No.12>> 24 October,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Seino )
Model No. : FA37 Temp,Hum,Atm : 21.3[*C] 37.3[%]
Serial No. :N/A Notel -
Test mode : 11g Tx_ch:High Note2
[dB( 2 V/m)]
110 [ T T T T T T PG T
E I | | | I o {FCC C_GHz.3m>
E | | i I I o —— Limit(PK)
100 ¢ i i i i R Limit(AV)
90 i | i I T <06_GHz_11g_Tx_High>
F ; : : : T ———— Peak level(H,PK)
o | | | | | | T Peak level(V,PK)
80 H ! i ; . 0 Emission level(H,PK)
e B X ' ' ' 1 Emission level(H,AV)
0 F i i i i ] X Emission level(V,PK)
E ! ; 1 3 o1 . Emission level(V,AV)
E 60 C T T T i) T T T
> E | | | |
Q@  ETessoessmss sl 1 T
3 e E . H ;
30 1 1 1 X
o 1 1 1 1 I 1 1 1
—
- 1 1 | | | | | 1
0 E : : N T
e 1 1 1 1 I 1 1 1
20 F T i | R S R T
E 1 | | 1 | | | 1
10 F { T T T T
N: ; I EERE
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading e f Result Result Limit Limit Margin Margin Height Angle
PK i PK AV PK AV PK AV
[MHz] [dB(pV)] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB] [dB] [cm) [°]
1 4924.000 H 49.6 36. 4 9.6 59.2 46.0 74.0 54.0 14.8 8.0 146.0 159.0
2 4924.000 V 50.5 36. 4 9.6 60. 1 46.0 74.0 54.0 13.9 8.0 280.0 196.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17223-0
Test Report Rev.FCC-C3.1 FCC ID: JOYFA37
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[11n(HT20)]
Channel Low
BELOW 1GHz
siiiiokk RADTATED EMISSION  ssfokksiofor
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{<DATA Sheet No.13>> 27 October,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : T.Watanabe _
Model No. : FA37 Temp,Hum,Atm : 21.4[C] 37.4[%)
Serial No. :N/A Notel :
Test mode : 11n_Tx_ch:Low Note2
[dB(u V/m)]
= : : T 7 T T 7| <FCC Partl5 subpartC >
S R A ! Lo b | ——— Limit@P)
C | 1 [ | | | | 10 1 al <17.MHz_11n_Tx_Low>
- ! [ ! ! ! & 4 ) — Peak level(H,PK)
C ! T ! : : oy Peak level(V,PK)
| I 1 1 1 1 1 1 1 1 1 1 I 1 1
I 1 1 1 1 + + 1 1 1 1 I 1 1
r I 1 1 1 | 1 1 1 1 1 1 1 1 1
40 v ' : i C T
: I 1 1 1 3 1 | 1 1 | 1 | 1 1
1 1 1 1 1 1 I 1 1 1 1 1 1 1
o I 1 1 1 1 1 |} 1 I I 1 I 1 1
'E; - 1 1 1 1 1 1 I 1 1 1 1 I 1 1
§ 0 E RN
~ | 1 1 1 I 1 I 1 1 I 1 I 1
- I 1 1 1 I 1 I 1 1 1 1
- 1 1 1 1 1 1 ) 1 1 1
| 1 | 1 | 1 | 1 1
] 1 1 1 1 1 |, ] 1 1
1 1 1 I 1 1 1 1 1
1 1 1 1 1 | I 1 | 1 1
I 1 1 I 1 I 1 1 1 I 1 1
I 1 1 1 1 I 1 1 1 1 1 1
I 1 1 1 1 1 1 I 1 1
L i I i i i L0
r i [ R A i i [
I 1 I 1 1 1 I 1 I 1 I 1 1
oL ! i a0 ! : : ! A
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c.f Height Angle
[MHz] [dB(1/m)] [cm] ° ]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17223-0
Test Report Rev.FCC-C3.1 FCC ID: JOYFA37
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[11n(HT20)]
Channel Low
ABOVE 1GHz
spdokikk  RADTATED EMISSION  sskekskokokok
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. {{DATA Sheet No.14>> 24 October,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Seino .
Model No. : FA37 Temp,Hum,Atm : 21.3[C] 37.3[%]
Serial No. :N/A Notel >
Test mode : 11n_Tx_ch:Low Note2
[dB( 2 V/m)]
' : j N T ¢FCC C_GHz.3m>
" - i | ! o Limit(PK)
100 i i i i R e Limit(AV)
- i | | T <07_GHz_11n_Tx_Low>
90 £ : { : : : [ ———  Peak level(H,PK)
E | | | | | | I Peak level(V,PK)
80 F : ' J ! H R Emission level(H,PK)
E ' ' ' ' ' 1 Emission level(H,AV)
70 £ i i i i (O X Emission level(V,PK)
E : ! ! ! 'R I > Emission level(V,AV)
= 60 | T T T J T T T
: “PE— ! p—_ ol
- E ; : Y
50 I | | |
= I 1 1 1 1 1 1
40 F i i i i 1
P I | 1 1 | 1 1
30 F ; ; ; ————
L I I | 1 1 1 1
E . : . : . P
20 4 I I 1 | 1 | 1 1
F I I | 1 1 1 1
10 E T T T T ——T—
= I 1 1 1 1 1 1 1
oE ! ! ] ! ! I
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading c.f Result Result Limit Limit Margin Margin Height Angle
K AV PK AV PK A PK AV, . A
[MHz] [dB(pV)] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB) [dB) [cm] [° ]
1 4824.000 H 49.1 35.8 9.3 58. 4 45.1 4.0 54.0 15.6 8.9 134.0 157.0
2 4824.000 V 49.7 35.8 9.3 59.0 45.1 74.0 54.0 15.0 8.9 285.0 200.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17223-0
Test Report Rev.FCC-C3.1 FCC ID: JOYFA37
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[11n(HT20)]
Channel Middle
BELOW 1GHz
soiioiokk  RADTATED EMISSION  skekskotokokok
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{<DATA Sheet No.15>> 27 October,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : T.Watanabe _
Model No. : FA37 Temp,Hum,Atm : 21.4[°C] 37.4[%]
Serial No. :N/A Notel :
Test mode : 11n_Tx_ch:Middle Note2

[dB(x V/m)]
60

[ : . I T ] H t j L <{FCC Part15 subpartC >
o1 : Lo b b b ——— LinitQP)
C | | (| 1 | 1 | v o <18 MHz_11n Tx Mid>
50 ! I ! ! ! y 1 ¢ 1 — Peak level(H,PK)
C R : ! Lo 1 Peak level(V,PK)
| I 1 1 1 I I 1 1 1 1 1 1 1 I
I 1 1 I I + t I 1 I 1 1 1 I
' I 1 1 1 I I 1 1 1 I 1 1 1 I
40 [ 1 1 1 1 1 1 1 1 1 1 1 1 1 |
| | I 1 | I I | I 1 I I 1 1 |
| I 1 1 I I | I 1 I I 1 1 |
B | I 1 | I I 1 I 1 I I 1 1 |
"g‘; - | I 1 1 I I 1 I 1 I I 1 1 I
S T 7 i & 0§
o I 1 1 I I I 1 ] 1 I 1 1 1
o I 1 1 1 1 1 1 1 1 1
20 Mg ———+——— T g
I 1 1 I I I 1 1 |
I 1 | | I 1 I I 1 1 |
| 1 1 I I 1 1 I I 1 1 |
| 1 1 I 1 1 I I 1 1 |
10 — o : _—
- | I 1 I 1 1 I I ] 1 |
r i A i i A
I 1 1 1 I 1 1 1 I 1 1 1 I
W I 1 1 I ] I 1 1 I I 1 1 I
0 i 1 n L I L 1 " 1 1 1 1 i "
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c.f Height Angle
[MHz] [dB(1/m)] [cm] [* 1)

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17223-0
Test Report Rev.FCC-C3.1 FCC ID: JOYFA37
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[11n(HT20)]
Channel Middle
ABOVE 1GHz
skrckrdkk RADTATED EMISSION  skskeksiokor
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <<{DATA Sheet No.16>> 24 October,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Seino R
Model No. : FA37 Temp,Hum,Atm : 21.3[°C] 37.3[%]
Serial No. :N/A Notel -
Test mode : 11n_Tx_ch:Middle Note2
[dB(x V/m)]
s : { : : <FCC C_GHz.3m>
F - i ! ! Limit(PK)
100 £ i i | T S S N [P Limit(AV)
90 F i ] | | <08_GHz_11n_Tx Mid>
s : : : : ——  Peak level(H,PK)
F | | | | Peak lc\’el(\",PK)
80 F i ! ! ! Emission level(H,PK)
W o H H ' ' Emission level(H,AV)
70 E ] | | | X Emission level(V,PK)
F i i i i o Emission level(V,AV)
] 60 = T T 1) 2
I ' .
30 | I 1 1
c ; : : :
40 - | 1 I I
o 1 1 | 1
30 E ; " ; ;
- | 1 I 1
o 1 1 | |
20 r 1 1 | 1
: | { ¢ I
10 C T T T T
o I I I 1
- I ] 1 ]
0 R I 1 1 1 i i n
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading c.f Result Result Limit Limit Margin Margin Height Angle
PK AV PK AV PK AV PK AV _ )
[\Hz] [dB(uV)] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB(xV/m)]  [dB] [dB]  [em] [°]
1 4874.000 H 48.9 35.9 9.4 58.3 45.3 74.0 54.0 16.7 8.7 142.0 157.0
2  4874.000 V 48.8 35.9 9.4 58.2 45.3 74.0 54.0 15.8 8.7 279.0 204.0
Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
TOV SUD Zacta Ltd. Report number: JPD-TR-17223-0

Test Report Rev.FCC-C3.1 FCC ID: JOYFA37
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[11n(HT20)]
Channel High
BELOW 1GHz
sokidoiokk  RADTATED EMISSION  skekskokokokok
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{{DATA Sheet No.17>> 27 October,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : T.Watanabe _
Model No. : FA37 Temp,Hum,Atm : 21.4[°C] 37.4[%]
Serial No. :N/A Notel .
Test mode : 11n_Tx_ch:High Note2
[dB(x V/m)]
Sl S ! T 1 1 1 1 1 1| <FCCPartl5 subpartC >
S R : Lo ——— Linit@P)
N ! ! [ 1 1 1 ! 11 1o <19.MHz_11n_Tx High>
- ! Lo ! ! ! P 1 44 — Peak level(H,PK)
C ! oror ! ! ! P Peak level(V,PK)
L I 1 1 | I 1 1 1 1 1 1 1 1 I
| 1 1 | I + + I 1 I 1 1 1 |
r I 1 1 | I 1 1 1 1 | 1 1 1 1
40 - | 1 1 | 1 1 1 1 1 1 1 1 1 |
| I 1 1 I 1 1 1 1 1 | 1 1 1 I
I 1 1 I 1 ) 1 1 1 I 1 1 1 I
= I 1 1 I 1 1 1 1 1 1 1 1 I
'E: - I 1 1 I 1 1 1 1 1 | 1 1 1 I
§ ¥ i R
| 1 1 | I 1 1 I 1 I 1 1 1
| 1 1 | 1 1 1 1 I 1 1
20 R R e e ' ' i
1 1 I I 1 1 1 1 I
1 1 I 1 1 1 1 1 1 1 I
I 1 1 1 1 1 1 1 1 1 1 1
I 1 I 1 1 1 1 1 1 1 1
10 — - : —_—
- | 1 1 1 1 1 1 1 1 1 1
C i R R i i oo
| 1 1 | I 1 1 1 I 1 1 1 I
[ I 1 1 I ] [} 1 I 1 | 1 1 1 |
0 n 1 1 " " " 1 I n 1 1 1 1 "
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c.f Height Angle
[MHz] [dB(1/m)] [cm] ° ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17223-0
Test Report Rev.FCC-C3.1 FCC ID: JOYFA37
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[11n(HT20)]
Channel High
ABOVE 1GHz
sopioiciokk . RADIATED EMISSION  sekskeekofor
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <<{DATA Sheet No.18>> 24 October,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Seino ~
Model No. : FA37 Temp,Hum,Atm : 21.3[°C] 37.3[%]
Serial No. :N/A Notel -
Test mode : 11n_Tx_ch:High Note2

[dB( 2 V/m)]
110

{FCC C_GHz_.3m>

F | | | i oo
- ! ! J ! ! - Limit(PK)
100 F | i i i T G Limit(AV)
c i | | R <09.GHz_11n_Tx_High>
90 £ : : : T ——— Peak level(H,PK)
= | | | | i o Peak level(V,PK)
80 | ¢ ; ! " 1 Emission level(H,PK)
s E ] ' ' ' ' ' =Tt Emission level(H,AV)
0 F [ i i T R R — X Emission level(V,PK)
E : ! ! ! )b L > Emission level(V,AV)
1 60 T T T T T T
S S —— . -
= 50 E
1 1 1 A
= : : : H A
40 - 1 1 1 1 I 1 1 1
F : | | Lo
30 F 1 1 T t T ———
- 1 1 1 1 I I 1 1
g ' : A I B
20 C | 1 I 1 | 1 1 1
E : ‘ : ‘ o
10 C T T T T T T T T
E | 1 1 1 I 1 1 1
ot ! ! ! i ! I I
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading c.f Result Result Limit Limit Margin Margin Height Angle
PK AV { AV K AV K AV
[MHz] [dB(pV)] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(pV/m)] [dB(uV/m)] [dB(xV/m)] [dB] [dB] [em] 1
1 4924.000 H 50.2 36. 4 9.6 59.8 46.0 74.0 54.0 14.2 8.0 146.0 153.0
2 4924.000 V 49.7 36. 4 9.6 59.3 46.0 74.0 54.0 14.7 8.0 280.0 199.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17223-0
Test Report Rev.FCC-C3.1 FCC ID: JOYFA37
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8.4.2 Receive mode

Channel Low

BELOW 1GHz
stk RADIATED EMISSION  seksboksiotor
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{{DATA Sheet No.19 >> 27 October,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : T.Watanabe _
Model No. : FA37 Temp,Hum,Atm : 21.4[C] 37.4[%]
Serial No. :N/A Notel ¢
Test mode : Rx_ch:Low Note2
[dB(x V/m)]
g i o i i H A <FCC Part15 subpartC >
RO E : Coor b b | ——— LimitQP)
C | | | o | | | | | [ <20 MHz_Rx_Low>
50 ! [ ! ' ' . — Peak level(H,PK)
R ! IR EEE Peak level(V,PK)
L I 1 1 I I 1 1 l I 1 | 1 1 1 |
I 1 1 I I + t+ 1 1 I 1 1 1 I
i : A A " i : R S B
40 [ | 1 1 | 1 1 1 1 1 1 1 1 1 1
1 1 1 I 1 1 1 1 1 1 1 1 1 I
r I 1 1 I 1 1 1 1 1 I 1 1 1 I
I~ I 1 1 I 1 1 1 1 1 I 1 1 1 I
@' . - | 1 1 | I 1 1 I 1 1 1 1 1 |
§ oo —
r I 1 1 I 1 1 1 1 1 1 1 1 1
I 1 1 I I 1 1 1 I 1 1
1 1 1 | 1 1 1 1 1
20 —— 1 T T
1 1 I 1 1 1 1 1 |
1 1 I | 1 1 1 1 1 1 I
| 1 | I 1 1 1 1 1 1 1 |
| ] | I 1 1 I 1 1 1 |
| 1 | 1 1 1 1 1 1 I
e T ™ : ; =T 1 111
- 1 1 1 | 1 1 1 1 1 1 1 1 1
L I 1 1 I 1 1 1 1 ; 1 1 1 I
I 1 1 I | 1 1 1 | 1 1 1 I
oL ! : fa 4 | . H : I N
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c.f Height Angle
[MHz] [dB(1/m)] [cm] ° ]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz and 1GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17223-0
Test Report Rev.FCC-C3.1 FCC ID: JOYFA37
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Channel Middle

BELOW 1GHz
spdoiiokk RADTATED EMISSION  sekskoksiokor
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{{DATA Sheet No.20>> 27 October,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : T.Watanabe
Model No. : FA37 Temp,Hum,Atm : 21.4[°C] 37.4[%]
Serial No. :N/A Notel :
Test mode : Rx_ch:Middle Note2
[dB(u V/m)]
R T T 7 111 : : ™7 T T T T | <FCC Partl5 subpartC >
S A | Lo b b ] ——— Limit@P)
N | | [ N | 1 | 1 | 1o <21.MHz_Rx_Middle>
50 ' : 1 - i : ' HE (- Peak lc\’el(l‘!,Pf\:)
SRR EE : R EE Peak level(V,PK)
L I 1 1 I 1 1 1 1 1 I 1 1 1 I
NERIREEEY R EEEE
C i A R i i i o
| 1 1 | I 1 1 1 1 I 1 1 1 1
- | 1 1 | 1 1 1 I 1 I 1 1 1 |
P S N B B : IR N RS
g 30
3 A | | A T T T
I 1 1 1 1 1 1 | 1 ) 1 1 1
I 1 1 1 1 1 1 1 1 1
1 1 1 1 1 1 1 1 ‘l . 1
20 1 ' T
1 1 | 1 1 1 1 1 |
1 1 1 1 1 1 I 1 1 1 1
I 1 I I 1 1 1 ) 1 1 1 I
" . TR | L
L | I i i i o
- 1 1 1 1 1 1 1 1 1 1 1 1 1
| | 1 1 I 1 1 1 1 I 1 1 1 I
P S B N N ! S S N B
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c.f Height Angle
[MHz] [dB(1/m)] [cm] [° 1]
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz and 1GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17223-0
Test Report Rev.FCC-C3.1 FCC ID: JOYFA37
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Channel High

BELOW 1GHz
sofiiolok . RADIATED EMISSION  skeskskolokokok
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{<{DATA Sheet No.21>> 27 October,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : T.Watanabe _
Model No. : FA37 Temp,Hum,Atm : 21.4[°C] 37.4[%]
Serial No. :N/A Notel 2
Test mode : Rx_ch:High Note2
[dB(u V/m)]
60 - T T T T ! ! ] A <FCC Part15 subpartC >
RN | Lo b ] ——— LimitQP)
r 1 1 1 [ 1 1 1 1 | 1o <22.MHz_Rx_High>
50 — ; ; —++ ++ ] ——— Peak levelH,PK)
R ! R EEE Peak level(V,PK)
B | I | | | | 1 I 1 1 1 1 1 1
1 1 | 1 | + + 1 1 1 1 1 1 1
= | I | | | I 1 I 1 1 1 1 1 1
40 v i T y y R
N 1 1 1 o 1 | 1 | | [
1 1 1 1 I 1 1 1 1 § 1 1 1 1
@ 1 | | 1 | I 1 1 1 1 1 1 1 1
I r ' L ' : I P
-4 30 1 1 1 1 1 1 1
i - R T R | | R A
@ 1 | 1 1 1 1 1 1 1 1 1 1 1
~ 1 1 I | 1 | 1 1 1 1
20 B i N R ; i i, g
- o
I 1 | I I
| | | |
| | | )
10 | | |
;
i
|
0 1 1
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c.f Height Angle
[MHz] (dB(1/m)] [cm] [* ]
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz and 1GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17223-0
Test Report Rev.FCC-C3.1 FCC ID: JOYFA37
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